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November 13, 2024 

Ms. Martha Boynton 
DESIGN CRAFT FABRIC CORPORATION 
2230 Ridge Drive 
Glenview, IL  60025 

Reference: Laboratory Test Report 
 Lab Identification No. 62173 
 Invoice No. 93489 

Dear Ms. Boynton: 

One (1) sample, identified as STYLE: BROAD STROKES, COLOR: S403, was received and tested in 
accordance with CAN/ULC-S109-14, “Standard for Flame Tests of Flame-Resistant Fabrics and Films”, Small-
Flame Test. The results are as follows: 

Test Results 

 Residual Flame (sec) Damaged Length (mm) 

Specimen Number Warp Fill Warp Fill 

1 0.0 0.0 187 77 

2 0.0 0.0 101 111 

3 0.0 0.0 109 108 

4 0.0 0.0 162 103 

5 0.0 0.0 105 120 

Avg.   118 

The fabric sample submitted meets the minimum requirements of the Small-Flame Test. The maximum average 
damaged length shall not exceed 165 millimeters and the maximum damaged length for any individual specimen 
shall not exceed 190 millimeters. No residues shall fall to the floor of the test chamber and continue flaming for 
more than two (2) seconds at any time during the test. 

Sincerely, 

 

Brian S. Dement 

BSD/pd  
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Dear Ms. Boynton: 

One (1) sample, identified as STYLE: BROAD STROKES, COLOR: S403, was received and tested in 
accordance with CAN/ULC-S109-14, “Standard for Flame Tests of Flame-Resistant Fabrics and Films”, Large-
Flame Test. The results are as follows: 

Test Results 

Specimen Number Residual Flame (sec) Damaged Length (mm) 

Length 1 0.0 45 

Length 2 0.0 40 

Width 1 0.0 33 

Width 2 0.0 34 

The fabric sample submitted meets the minimum requirements of the Large-Flame Test. The length of char on 
the individual folded specimens shall not exceed 635 millimeters. No residues shall fall to the floor of the test 
chamber and continue flaming for more than two (2) seconds at any time during the test. 

Sincerely, 

Brian S. Dement 

BSD/mr 


